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UL723 (ASTM E-84)
Surface Burning Characteristics

Customer: Jain (Americas) Inc.
Project Number: 07CA56359

Data Summary

FSI
Flame SDI  Smoke

Test Spread Developed
No. Test Code Sample Description Index Index

1 12030712 PVC Sheeting material - 3mm. 15 450

2 12030713 PVC Sheeting material - 6mm. 15 Over 500

3 12030714 PVC Sheeting material 10mm. 15 Over 500

4 12030715 PVC Sheeting material 12.7mm. 15 Over 500

5 12030716 PVC Sheeting material 16mm. 15 Over 500

6 12030717 PVC Sheeting material 19mm. 20 Over 500

7 12030718 PVC Sheeting material 25mm. 20 Over 500
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